For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

Ik

MFG. CO. INC.

For Serial Nos.
130,000 and Higher

EXPLORER

Parts Manual

CONGRATULATIONS on the purchase of your hew Exmark mower.

This product has been carefully designed and manufacturad to give Tractor Model No.
i fd ili le-f

gc;t; ; tr;::])‘umum amount of dapendability and years of trouble-free Tractor Serial No.

If additional information is needed, or shauld you require trained Deck Model No.

mechanic service, contact your authorized Exmark equipment .

dealer or distributor. Deck Seria! No.

If you need to order replacement parts from your dealer, always Date Purchased

give the model number and serial number of your mower as well

as the part number, description and quantity of the part needed. Purchased From

The Serial No. plate is located on the rear frame gusset, located

on the right hand side of the machine and for the deck is on the front

support pin gusset on right hand side of the deck or just to inside of Paste Label From

the back edge of the right belt guard. Literature Packet Here
For ease of ordering and reference, we suggest that you record

the information requested in the foltowing identification table.

Part No. 850434
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down” unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

EXMARK PARTS PLUS

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (€)

line items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pavs for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday
delivery program to many areas of the continental United States and can be requested for an overnight shipment on Friday to
be delivered Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser.
Exmark Mfg. will assume no responsibility for Saturday defivery shipments. To qualify, all Exmark Parts Plus® orders must be
received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts
Plus® Program are: Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless
transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item
exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
Blower, Primary and Secondary Transfer Group............... 14-15
Caster Wheel Assembly ..........cooooeiiiiiiiii e 17
DeCalS ..o 16
Electrical Diagrams .........ccoooomiiii 19
Electrical Group.......ccocovviiii e 18
Engine Compartment ...............ccoooeei i I
44" and 52" Mower Deck (rear discharge)............................ 2-3
44" and 52" Mower Deck Support (rear discharge).................. 6
52" Mower Deck (side discharge)............ccooo i 4-5
52" Mower Deck Support (side discharge) ...........cccocooooe.. 7
Grass Catcher........oooooooiiii 12
Hydraulics ... 13
Lever Steering Controls.............coooiiiiiiiii 10
Main Frame Group ........coooeeiieiiiiiicee e, 8
Parking Brakes.............coccoeieeiiiiiiiiiiiiie e eer—— 9

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44” & 52” REAR DISCHARGE MOWER DECKS

Torque to
75-80 ft-ibs.

Torque to
75-80 ft-lbs.

-2
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
44” & 52" REAR DISCHARGE MOWER DECKS

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. { Part No. Description Req'd
1 1512805 Idier & Bushing Kit .................. 2 39 |800340 Screw, 5/8-11x1................ 2
513787 IdlerPulley ............................ 2 40 513976 Sheave,blddrv ...................... 1
513788 Bushing .........cccccevviiiie. 2 41 (523508 Blade, 10" ..ooooiviiiviivic 1
2 512806 Idler & Bushing Kit.................. 1 523512 Blade, 10" lowlift .................. 1
513787 IdlerV-Belt ... 1 42 1800341 Screw, 5/8-11 x 1 (LH)............ 1
513791 Bushing............cocooevii 1 43 |[523504 Blade, 22" LH (44" deck) ........ 1
3 [809007 Nut, whizlock3/8-16(44” deck) 5 523506 Blade, 26" LH (52" deck) ........ 1
809007 Nut, whizlock3/8-16(52" deck) 11 523510 Blade, 26" LH low lift (52")...... 1
4 [513308 Spring, deckidler.................... 1 44 1523503 Spindle, blade (LH thread)...... 1
5 512359 Idler widmnt, deck drive .......... 1 45 (800297 Screw, 3/8-16x21/4.............. 2
6 [513034 Bearing, DU..............c...c.co.. 2 48 |523159 Sheave, 6.450.D. ................. 1
7 808500 E-Ring...ccoooiiiiiiiiiieiiiee. 1 47¢ |803310 Set screw, 5/16-18 x 3/8......... 1
8 512802 idlerarmsub assy.................. 1 48 (807009 Key, wdrff 3/16 x 3/4#9.......... 1
9 800295 Screw, 3/8-16x13/4.............. 1 49 1803016 Screw, whizlock 3/8-16 x 1 ..... 2
10 809027 Screw, taptite3/8-16x3/4 ......... 6 50 [513635 Gearbox, mowerdeck ............ 1
11 803035 Rivet, 3/M16x1/4...................... 4 51 1807005 Key, wdrff5/32 x5/84#6.......... 1
12 {804252 Nut, nylock #10-24 .................. 4 52 522202 Deck widmnt (44" deck).......... 1
13 |803012 Rivet, 3/16x3/8...................... 8 522263 Deck widmnt (52" deck).......... 1
14 |513429 Stiffener, discharge chute ....... 3 53 809001 Nut, whzick 5/16-18 (44”deck) 12
15 513436 Hinge, dischargechute........... 1 54 512988 Guard, belt ... 2
16 (603299 Roller, anti-scalp (52" deck).... 6 55 (807503 Bolt,carriage5/16-18x3/4......... 12
17 1603602 Bushing, roller (52" deck)........ 6 56 (523193 Belt, deck drive (44" deck)...... 1
18 513690 Clip, deck hold-uprod............. 2 513984 Belt, deck drive (52" deck])...... 1
19 513630 Rod, deck hold-up (44" deck).. 2 57 807513 Bolt, carriage 10-24 x 1/2........ 4
513879 Rod, deck hold-up (52" deck).. 2 58 |80301C Rivet, 3/16x1/4..........cee........ 2
20 (513959 Wingnut 5/16-18..................... 2 59 811008 Zerk, 1/4-28 (90°) ................... 1
21 [523402 Guard, PTO..........cocovivre 1 60 (805259 Washer3/8Flat .....c..couev....... 3
22 (513196 PTO shaft, shaft half ............... 1 61 1523158 U-joint repair kit...................... 1
230 | 803049 Setscrew, 3/8-16x3/M4........... 2 62 303327 Washer, sprng (52" deck]....... 6
24 1512710 Discharge tube sub assy......... 1 63 (800807 Screw, 3/8-16 x4 (52" deck).. 6
513046 Tube, discharge extension...... 1 64 (524533 Housing, cutter complete,
25 (804510 Nut, 5/8-18 UNF...................... K I N center (44" deck) .................... 1
26 513208 Washer, spring disk ............... 3 524536 Housing, cutter complete,
27 1523191 Sheave, bld drv (44" deck)...... 211 | . left (44" deck).......cooeverioeee 1
513983 Sheave, bid drv (52" deck)...... 2 524537 Housing, cutter complete,
28 |[413314 Housing, bearing................... 3 e right (44" deck) ...................... 1
29 |513188 Spacer, bearing....................... 3 524533 Housing, cutter complete,
30 |303543 Bearing, ball...............ccooe...... 6|1l | . center (52" deck} .................... 1
31 |513193 Seal, dust...........cccovviveineeeen. 3 524532 Housing, cutter complete,
32 [808506 Ring, retaining....................... 3] | left (62" deck)....ccoeevvievneee . 1
33 |807006 Key, woodruff #61................... 3 524531 Housing, cutter complete,
34 811006 Zerk, 1/4-28 (straight) ............ 31 | right (52" deck) ..........ccovevneeen. 1
35 1523502 Spindle, blade (RH thread)...... 2 65 [523403 Shield, gearbox (rubber)......... 1
36 (809035 Screw, tap 3/8-16 x 1 (52" dk). 12 66 (373034 Washer, swivel....................... 6
37 {523505 Blade, 22" RH (44" deck)........ 1 67 |523200 Guard, belt (front)(44” deck)... 1
523507 Blade, 26" RH (52" deck) ........ 1 513990 Guard, belt (front)(52" deck)... 1
523511 Blade, 26" RH low lift (52" dk). 1 68 303542 O-ring........ocoveiviiieeee, 3
38 |513208 Washer, spring disc 5/8 .......... 3
¢ Use Pro-lock nut type (Part No. 840022, .5 ml tube) on set screws

Exmark red touch up spray paint - P/N 850337

-3-
WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52” SIDE DISCHARGE MOWER DECK

L~ Torque to
75-80 ft-ibs.

Torque to
40-45 ftbs. 44 7

Torque to
75-80 ft Ibs.

-4 -
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52” SIDE DISCHARGE MOWER DECK

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |602501 Idler & Bushing Kit.................. 1 37 |512904 Support, gearbox ................... 1
603497 Idler Pulley ........c.cccoeeeiiivvienenn. 1 38 (513208 Washer, spring disc 5/8.......... 3
603496 Bushing............cocce i 1 39 (800340 Screw, 5/8-11x1.................... 3
2 |B03050 Spacer.......c..cocveieeiiieiiennn 1 40 800273 Screw, 5/16-18 x1.................. 2
3 |809007 Nut, whizlock 3/8-16................ 22 41 804256 Nut, nylock 5/16-18................ 2
4 1513170 Spring, deckidler ................... 1 42 1603422 Anchor, spring.............cc.c.... 1
5 |512909 Idler widmnt, deck drive .......... 1 43 633482 Blade, 18" ... 3
6 513034 Bearing, DU.....c..cooviiiininn 2 633485 Blade, lowlift .......................... 3
7 1800297 Screw, 3/8-16x21/4 ........... 1 + |633484 Blade, mulching .................... 3
8 512935 |Idlerarmsubassy................. 1 44 800298 Screw, 3/8-16x21/2.............. 1
9 |603044 Bushing, idler pivot.................. 1 45 800296 Screw, 3/8-16X2.........cccc....... 1
10 |303327 Washer, 38 disc spring ........... 13 46 (523159 Sheave, 6450D ................. 1
11 |523403 Shield, PTO (rubber)............... 1 47¢ (803310 Set screw, 5/16-18 x 3/8......... 1
12 |803035 Rivet, 3M6x1/4..................... 4 48 807009 Key, wdrff#9, 3/16 x3/4......... 1
13 | 804257 Nut, nylock 3/8-16................... 1 49 (803016 Screw, whizlock 3/8-16x 1..... 3
14 (603497 Pulley, idler..............c.ccoeenee. 1 50 [513635 Gearbox, mowerdeck............ 1
15 | 805260 Washer, 3/8.............oovvvvenn e 1 51 (807005 Key, wdrff#6, 5/32 x5/8......... 1
16 523158 U-joint repairkit........cc.ccceoveee. 1 52 (522518 Deck widischarge baffle,
17 1614145 Housing, cutter (complete)...... 3 pinsanddecals...................... 1
18 [513690 Clip, deck hold-uprod............. 2 * 1612153 Deckweldmt........................... 1
19 513879 Rod, deck hold-up................... 2 53 (602913 Baffle...........ccocevvvccnnnivren, 1
20 |513959 Wingnut, 5/16-18.................... 2 54 (513906 Cover,deck .......................... 2
21 1523402 Guard, PTO....ccccooovvvvie, 1 55 (373034 Washer, swivel ....................... 6
22 (513196 PTO shaft, shaft half ............... 1 56 (513910 Belt, deckdrive ...................... 1
230 |803049 Setscrew, 3/8-16x3/4........... 2 57 |805259 Washer, 3/8flat...................... 1
24 602571 Chute, discharge ................... 1 58 |803010 Rivet,3/M16.........ccoveeveeniiie. 2
25 |804510 Nut, 5/8-1BUNF...................... 3 59 (303542 O-rNG.....cc.ccoeeiiiiieii, 3
26 513208 Washer, spring disk ............... 3 60 (603299 Rolier, anti-scalp..................... 6
27 1513207 Sheave, blddrv6.550D......... 3 61 |603602 Bushing, roller....................... 6
28 413314 Housing, bearing.................... 3 62 (800807 Screw, 3/8-16x4................... 6
29 513188 Spacer, bearing....................... 3 63 |603001 Rod, deck support.................. 2
30 (303543 Bearing, ball........ccccoeiiiinn 8 64 |806332 Rollpin, 14 x11/2............... 2
31 (513193 Seal, dust...........cccooeeiniiinnn, 3 65 (811008 Zerk, 1/4-28 (90°) ................... 1
32 (808506 Ring, retaining......ccccccvvevveenee. 3 66 |800270 Screw, 5/16-18x5/8.............. 6
33 |807006 Key, woodruff#61.................. 3 67 |809001 Nut, whizlock 5/16-18 ............. 6
34 |811006 Zerk, 1/4-28 (straight) ............. 3 68 (513291 Bumper, rubber....................... 2
35 (613106 Spindle, blade ...............ccoeenne, 3 69 (800292 Screw, 3/8-16x1....ccccoeoeee.. 4
36 (809035 Screw, tap 3/8-16x1............. 18

¢ Use Pro-lock nut type (Part No. 840022, .5 ml tube) on set screws.
#+ Requires installation of Micro-Mulch assessory for proper mulching. Mulch kit P/N MK523

Exmark red touch up spray paint - P/N 850337

* Deck weldmt does include welded in flow control baffles.

-5-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
44” & 52" REAR DISCHARGE MOWER DECK SUPPORT

FRONT SUPPORT PIN N~— —
FOR REFERENCE ONLY

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Req'd
1 |513596 Spring, deck support............... 4 19 523314 Bracket, deck pivot................ 4
2 |803031 Nut, torque 3/8-24 UNF........... 2 20 5133156 Spacer, pivot mounting........... 12
3 |603540 Link, rear deck support............ 2 21 |800337 Screw, 172-13 X7 .. 4
4 524097 Support widmnt, 44" deck 22 1800333 Screw, 1/2-13x2-1/2 ............ 4
....... (w/bushings & decals) 23 | 8052687 Washer, 5/8........cccccceevviiie. 2
524098 Support wldmnt, 52" deck 24 |806007 Clip, hairpin7/8.................... 2
....... {(w/bushings & decals}............. 1 25 (808507 Ring, retaining......................... 2
5 |513680 Pad, anti skid (upper LH) ........ 1 26 |513336 Bushing, deck support............ 2
6 |[513679 Pad, anti skid (upper RH)........ 1 27 [513338 Washer............cocoooeivi. 2
7 |513413 Hinge, floor pan (44" deck} ..... 1 28 (513648 Wheel &tireassy.................... 2
513854 Hinge, floor pan (52" deck) ..... 1 513807 Wheel....ooooeeoiioiie 2
8 [513681 Pad, antiskid (lower RH) ........ 1 513808 Tire, 9x3.50-4.................... 2
9 513682 Pad, anti skid (lower LH)......... 1 513809 Bearing..........c.coceoviiinieenenn, 2
10 |512419 Floor pan, (44" deck)............... 1 513810 Bushing...........ccooeeeeriiee. 4
512874 Floor pan, (52" deck)............... 1 29 513547 Spacer, frontcaster............... 2
11 |804509 Nut, 1/2-13 ..., 10 30 |800334 Screw, 1/2-13x6..........cu....... 2
12 |805008 Washer, lock 1/2.......c.coovenni. 10 31 |522143 Caster, weldment................... 2
13 |806006 Clip, hairpin 5/8...........ccooev.. 6 32 373034 Washer, swivel....................... 2
14 |805006 Washer, lock3/8.................... 2 33 |303514 Bearing, fltanged..................... 4
15 (800292 Screw, 3/8-16x1Gr5............ 2 34 523427 Cover, spring ...........c..coeeveen.. 4
16 811001 Zerk, 1/8 NPT (straight) .......... 2 35 (811006 Zerk, 1/4-28 (straight)............. 2
17 |513658 Rubber Bumper...................... 2 36 (8039028 Screw, 10-24x5/8.................. 12
18 |522317 Pivot mounting wizerk............. 2 37 (804252 Nut, nylock 10-24................... 12
38 523431 Link, deck spring...........coee..n. 4

Exmark red touch up spray paint - P/N 850337

-6-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

£2” SIDE DISCHARGE MOWER DECK SUPPORT

FRONT SUPPORT PN

FOR REFERENCE ONLY \_—/

Ref. Qty. Ref. Qty.
No. | Part No. Description Reg'd. | | No. | Part No. Description Req'd
1 |513596 Spring, deck support.............. 4 21 |800337 Screw, 1/2-13X7...cccceueeeni. 4
2 803031 Nut, torque 3/8-24 UNF........... 2 22 800333 Screw, 1/2-13x2-1/2 ........... 4
3 1603540 Link, rear deck support ........... 2 23 |513916 Spacer, rear deck supp. ......... 2
4 1524098 Support widmnt, 52" deck 24 1806007 Clip, hairpin7/8........cc............ 2
....... {w/bushings & decals)............. 1 25 |808507 Ring, retaining.........c.c...ccc....... 2
5 [513680 Pad, anti skid (upper LH) ........ 1 26 1513336 Bushing, deck support............ 2
6 |513679 Pad, anti skid (upper RH)........ 1 27 |303314 Spacer......ccccviiveveeeeieeene, 2
7 1513854 Hinge, floorpan........ccoceeveenn. 1 28 (513648 Wheel &tire assy......ccc.c........ 2
8 513681 Pad, anti skid (lower RH) ........ 1 513807 Wheel..........ccoveeiie 2
9 513682 Pad, anti skid (lower LH)......... 1 513808 Tire, 9x3.504.........ccc... 2
10 |512874 Floor pan, (62" deck)............... 1 513809 Bearing ..........ccoevvievvceeeeeennn. 2
11 |804509 Nut, 1/2-13 ... 1 513810 Bushing........cc.coooovveeeii 4
12 1805008 Washer, lock 1/2 ................... 10 29 |513547 Spacer, frontcaster................ 2
13 1806006 Clip, hairpin&/8..................... 4 30 |800334 Screw, 1/2-13X6.........c.......... 2
14 805006 Washer, lock 3/8..................... 2 31 522143 Caster widmnt (front).............. 2
16 |800292 Screw, 3/8-16x1Gr.5............ 2 32 373034 Washer, swivel....................... 2
16 |811001 Zerk, 1/8 NPT {straight) .......... 2 33 |303514 Bearing, flanged................... 4
17 (513658 RubberBumper....................... 2 34 523427 Cover, Spring .......cccccooeevervinne 4
18 522317 Pivot mounting w/zerk............. 2 35 [803028 Screw, 10-24 x5/8.................. 12
19 523314 Bracket, deck pivot.................. 4 36 | 804252 Nut, nylock 10-24.................... 12
20 |[513315 Spacer, pivot mounting ........... 12 37 (523431 Link, deck spring.................... 4
38 |811006 Zerk, 1/4-28 (straight)............. 2

Exmark red touch up spray paint - P/N 850337

-7-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Redq'd. No. Part No. Description Req'd
1 522411 Seatmount. ............................. 1 21 |543396 Wheelftire assy 20 x 10-8....... 2
2 |633461 Seat, complete ... 1 513042 Wheel ..., 2
3 |513291 Bumper, rubber ...l 2 543680 Tire20x10-8........................ 2
4 (804257 Nut, nylock 3/8-16................. 1 22 1513011  1/2-20 Wheel Nut.................... 8
5 (513175 Support, fender...................... 4 23 |543407 Cushion,seat...........ccoeeennnns 1
6 800271 Screw, 5/16-18x3/4 ............... 8 24 1543409 Cushion, armrest, RH............ 1
7 809001 Nut, whizlock 5/16-18.............. 12 256 543401 Spacer, seattrack ................. 4
8 |800309 Screw,3/8-16x91/2............. 1 27 |804252 Nut, nylock 10-24 .................. 1
9 543347 Seat, wicushion...............c....... 1 28 513639 Clip, seat holduprod............... 1
10+« [543411 Cushion,armrest, LH ........... 1 29 |803028 Screw, 10-24x5/8 ................ 1
11 513677 Fender,RH.......c.cccooovevveieini. 1 30 513684 Rod, seatholdup.................. 1
12 (523404 Shield (rubber), pump belt....... 1 31 1513641 Spring, seat holduprod .......... 1
13 1803035 Rivet, 3/16x1/4...................... 3 32 805256 Washer, 1/4......................... 1
14 | 523428 Track, seat { 4" adjusting) ....... 1 33 |[806753 Pin, cotter 3/32 x 1/2............... 1
15 |513676 Fender,LH............................. 1 34 |802001 Screw, 12-24 X 1/2 ... 4
16 |803036 Screw, 12-24x3/4.................. 18 35 513692 Tab, mount{console) ............. 2
17 1522347 Frame, main. ...........ccocoeoovve. 1 36 513686 Console, steering (bottom) ..... 1
18 [805254 Washer, #12..............ccccooe. 16 37 |513685 Console, steering (top) .......... 1
19 1802002 Screw, 10-32x1/2 e, 3 38 [543408 Cushion, backrest.................. 1
20 523405 Shield, pumpbelt................... 1 39 |523420 Bumper, rubber..................... 1

* Not Hiustrated.
Exmark black touch up spray paint - Gloss black

-8-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
PARKING BRAKES

26
g

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. Part No. Description Req'd
1 (512182 Rod, lockout............................ 1 18 |[808280 Pin, clevis5/M16x 1. ..cccovnen.. 1
2 |806753 Pin, cotter3/32x1/2............... 10 19 1513330 Link, lockout.......c.ocoeovvnnennn, 1
3 512349 Link, brake.......cccoeeeiiivinnn, 2 20 |513778 Link, brake actuator................ 1
4 |513170 Spring, brake apply................. 2 21 805257 Washer, 5/16...............ccceeeL. 2
5 |513364 Link, brake connecting............ 4 2 806761 Pin, cotter1/8x3/4................ 5
6 |811006 Zerk, grease 1/4-28 (strght).... 5 23 |522358 Bracket, brake (LH)................. 1
7 1808264 Pin,clevis 1/4x9/16............... 6 * 522356 Bracket, brake (RH)................ 1
8 |512074 Hub & brake drum ass'y. ........ 2 24 (805263 Washer, 1/2..........ocviiines 2
9v (513063 Hub & brake drum.................. 2 25 |B06003 Hairpin, cotter#2.................... 1
10 |513025 Bolt, hub.......................... 8 26 (513468 Spring, brake handle............... 1
11 |513048 Band, brake ............................ 2 27 (805256 Washer, 1/4...............ccc......... 2
12 [800336 Screw, 1/2-13x4-1/2............. 4 28 513815 Swivel, adjustment (short)....... 1
13 |805008 Woasher, lock 1/2................... 4 29 |512786 Handle/trigger (brake)............. 1
14 1804509 Nut, 1/2-13.........ccoeeiee 4 30 |303020 Grip, brake handle .................. 1
15 |806325 RollPin, 188 x1.0.................. 1 31 806762 Pin, cotter 1/8x1................... 1
16 |808505 E-Ring...ccocvviiiviiiineni, 2 32 |523303 Spacer.....cccovieeviieririennnnn. 8
17 |513803 Bushing, lockoutrod............... 2

* Not lllustrated.

VAdd anti-seize compound between hub and drive motor shaft.

Exmark black touch up spray paint - Gloss black

-9-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
LEVER STEERING CONTROLS

1 15
P E \:\
I g " e .
/ ; Rt ’ Py Y \)
16 ﬁ\ ,'"0. i /* ° ° - ’ ’ /'I
i RSN S
ﬁ! :;:‘\ ! ev:"'l «Jb’
I
y Alg Lt 182t 22 23
30 -
Installed thru top , ‘- t\ ?/[ /
of plastic console 33——?(” —% ! 6 V - _'_’6‘-' ! "'.\h‘
cover. /\’\/ / ’ 20 24
~) 19 g
\/g ,L R P
-_’. et \\l.‘
% ~: ’ |' i
tﬂ 17 \;\‘(\? lf._(
\,
29
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 522060 Control, Motion (RH)............... 1 19 512136 Housing, override.................... 2
2 522058 Control, Motion (LH) ............... 1 20 (513499 Rod, steering.............ccoeeevnn. 2
3 [5220563 Shaft, control...........cccceeuenne. 1 21 (804750 Nut, jam 1/4-20....................... 4
4 1809023 Collar, clamptite..................... 1 22 807504 Screw, 1/4-20x1-1/2.............. 4
5 |513140 Bearing, control...................... 4 23 [803026 Screw, M5x 8x25mm.......... 6
6 |809001 Nut, whizlock 5/16-18............. 10 24 (513151 Clamp, plate............c...coeeee. 2
7 [513516 Washer, reverse indicator....... 2 25 (513146 Arm, pump............ccococeoeen 2
8 [513296 Spring, reverse indicator......... 2 26 523027 Damper, motion control........... 2
9 1513479 Bushing, spring guide.............. 4 27 1809078 Bolt, 5/16 x 1/4 sckt hd shidr... 2
10 |523055 Lever, control........................ 2 28 (805257 Washer, 5M6.......................... 4
11 523063 Grip, motion control ................ 2 29 |603500 Spacer........ccccoveviicveecnrenn, 4
12 1807506 Bolt, carriage 5/16-18 x 1 ....... 4 30 (809012 Nut, whizlock 1/4-20............... 4
13 |543017 Balljoint................ccc.oooi 2 31 |809077 Bolt, 5/16 x 1-1/2 shoulder ...... 2
14 800274 Screw, 5/16-18x1-1/4 ........... 2 32 (523500 Spacer.........cccccciiiiieeiienn. 2
15 (800277 Screw, 5/16-18x2................. 2 33 |805252 Washer#10flat...................... 2
16 800270 Screw, 5/16-18 x5/8............... 2 34 1808260 Pin, clevis3/16x1/2 ............... 2
17 |804758 Nut, jam 5/16-24 ..................... 10 35 |523488 Spring, motion control ............. 2
18 (513132 Balljoint...........cccooocii. 2
Exmark black touch up spray paint - Gloss black
-10 -

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE COMPARTMENT

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqg'd. No. | Part No. Description Req'd.
1 |809007 Nut, whizlock 3/8-16................ 4 21 |804252 Nut, nylock 10-24.................. 10
2 1800294 Screw, 3/8-16x1-1/2............. 3 22 |513592 Knob,redball........................ 1
800295 Screw, 3/8-16 x1-3/4.............. 1 23 523276 Cable, throttle ......................... 1
3 1513040 Sheave 5.950.D. (B Belt)...... 1 24 513593 Knob, blackball ... ... 1
40 803022 Setscrew, 5/16-18x5/88q.... 2 25 (523277 Cable, choke...........ccccceeee. 1
5 513697 Fan-Belt Cooling......c.cc......... 1 26 |513764 Plate, fender (LH) ................... 1
60 800251 Screw, 1/4-20x5/8................. 3 27 |523538 Filter, fuelline ............ocoeo..... 1
7 |807263 Key, 1/48q.x1-1/4 ............. 1 28 |804255 Nut, nylock 1/4-20.................. 3
8 |303077 Clamp, gasline........c.ccc....oe.. 6 29 (513647 Strap, fuel tank mounting........ 1
9 (303472 Hose, fuel (19").....ccoceeeeinnnn. 1 30 |303426 Hose, fuel (15").....cccccceeeeneen. 1
10 [603770 Valve, fuel shut off................... 1 31 |800009 Bolt, tap 1/4-20x2-1/2........... 1
11 |513645 Bushing, fueltank................... 1 32 1800252 Screw, 1/4-20x3/4................. 1
12 513762 Clamp, hose............ccc..ooo.. 1 33 [513601 Channel, tank mount............... 1
13 (543649 Hose, fuel (7")...ooceeeenn 1 34 513508 Cap, fueltank......................... 1
14x | 523274 Engine, Kohler CH20S........... 1 35 1513243 Tank,fuel..................ooe. 1
* Filter, oil (Kohler) 36 (513643 Baffle, engine (LH)................. 1
#12-080-01.......ccoei, 1 37 |803035 Rivet, 3M6x1/4......c.....oe. 4
* Filter, air (Kohter) 38 (802002 Screw, tap 10-32x1/2............ 8
#47-083-03........cccceiii 1 39 513142 Baffle, engine (air) .................. 1
* Foam, precleaner 40 [523283 Baffle, engine (rear)................ 1
#24-083-02......c.ccceveii e 1 41 (803010 Rivet, 3M16x1/4 ....................... 8
16 543277 Elbow, fueltank....................... 1 42 513462 Hinge, engine cover................ 1
16 (809012 Nut, whizlock 1/4-20................ 10 43 |513461 Cover,engine......................... 1
17 1513636 Shieid, heat (front)................... 1 44 523275 Shield, heat (fuel tank)............ 1
18 513637 Shield, heat (RH).................... 1 45 (523298 Pad, fueltank.......................... 2
19 (800251 Screw, 1/4-20x5/8............... 10 46 (523285 Clip,rearbaffle...................... 2

20 |803028 Screw, 10-24x5/8......cc.......... 10
¢ Use Pro-Lock, Nut type (Part No. 840022, .5 ml tube) on set screws and to fan mounting bolts.
*  Not lllustrated.

Exmark black touch up spray paint - Gloss black

-11-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
GRASS CATCHER

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 |513674 Front, grass catcher................ 1 20 |513780 Strap, hinge bolt (rear)............ 2
2 |512784 Chute, sub assembly 21 1804255 Nut, nylock 1/4-20.................. 24
grass catcher .......................... 1 22 809007 Nut, whizlock 3/8-16............... 2
513595 Chute, grass catcher............... 1 23 513034 Bearing, DU ...........cccvenne 4
* |513777 Deflector, grass chute............. 1 24 |800298 Screw, 3/8-16x2-1/2 ... .. 2
3 1805507 Washer, (for 3/16 rivet) ........... 23 25 513407 Wheel, rubber bumper............ 2
4 1512612 Frame, grass catcher.............. 1 26 800300 Screw, 3/8-16X3......ccc.oveenen. 2
5 1800254 Screw, 1/4-20x1............cc...... 6 27 1513385 Bushing, box pivat.................. 2
6 |513608 Spring, catcherlid................. 2 28 (800259 Screw, 1/4-20x 2-1/4. ............ 12
7 |800258 Screw, 1/4-20x2.....c...c......... 2 29 (512603 Liftframe............ccceeviieriinenn, 1
8 |[513669 Bushing, lid spring.................. 2 30 513658 Bumper.......................... 2
9 |[512623 Frame widmnt (rear hinge)...... 1 31 (513503 Strap, boxrestraint ................. 1
10 513675 Top- Grass Catcher............... 1 32 1513502 Clamp, strap .....ccooveevvveveeeen.. 3
11 [803012 Rivet, 3/16x3/8...................... 21 33 |807514 Bolt, carriage 1/4-20 x 1.......... 2
12 |[803036 Screw, #12-24x3/4................ 20 34 800267 Screw, 1/4-20x5-1/2 ............. 1
13 |513616 Screen, perforated (RH).......... 1 35 |800255 Screw, 1/4-20x 1-1/4 ............. 1
14 (513670 Guard, tub seam..................... 1 36 |804257 Nut, nylock 3/8-16................... 2
15 |513614 Screen, perforated (LH)......... 1 37 803010 Rivet, 316X 1/4.....coovveen, 4
16 513594 Tub, grass............ccccoeeeeenn. 2 38 (805254 Washer, #12...................... 20
17 1513610 Link hinge.................covvernnnn 4 39 |513897 Window, grass cafcher........... 1
18 [513664 Bushing, shackle ................... 8 40 803008 Rivet, 3M16x3/8.......ccccvvvine 8

19 513782 Strap, hinge bolt (front) ........... 2
*  Not lllustrated.
Exmark black touch up spray paint - Gloss black
-12-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULICS

No. | Part No. Description Req'd No. | Part No. Description Req'd
1 1523187 Pump, hydraulic (LH) .............. 1 18 |523325 Hose, pump/motor(RH) .......... 2
2513018 Kit, overhaul seal.................... 1 19 [523188 Pump, hydraulic(RH) .............. 1

2 513840 Elbow,90° ... 2 2513018 Kit, overhaul seal.................... 1
3 1523221 Fitting, 45° ... .ccooviiiie 4 20 (803016 Screw, whizlock 3/8-16 x 1..... 4
4 603989 Fitting, 90°....cccooeiviiieerin 2 21 1809007 Nut, whizlock 3/8-16 .............. 4
5 |523222 Fitting, 45° ... 4 22 804255 Nut, nylock 1/4-20.................. 2
6 [603721 Fitting, tee (3/8" ID hose} ........ 1 23 |800252 Screw, 1/4-20x3/4................. 2
7 |513509 Fitting, 90°......cccoi v 1 24 (800251 Screw, 1/4-20x5/8................. 2
8 [603722 Fitting, tee (1/4” ID hose) ........ 1 25 805004 Washer, lock1/4..................... 2
9 1523328 Motor, wheel........................... 2 26 (807020 Key, wdrff . 31x1. ... 2
000099 Kit, seal ....ccceeeeveiiecirerenr e, 1 27 (809039 Nut, slotted 1.00-20................ 2
000139 Kit, bearing...........c...ccoveeeenne. 1 28 (806800 Pin, cotter 9/64 x 1-1/2............ 2

10e |513006 Head, filter.............c.coccooeei. 1 29 (303335 Tie, plastic...............ccoeoviinn 1
11 513211 Element, oil filtter.................... 1 30 |523103 Gasket, hyd. Tank ................. 1
¢ |523541 Element, oil filter(winter).......... 1 31 (603826 Clamp, hose 1/2"OD.............. 3
12 |[513167 Cap, hydraulic reservoir.......... 1 32 1603827 Clamp, hose 5/8"OD.............. 5
13e | 512166 Reservoir, hydraulic fluid......... 1 33 1522219 Hose, low pressure (3") .......... 1
14 |522217 Hose, low pressure (7")........... 1 34 (523214 Hose, low pressure (12")........ 1
15 522216 Hose, supply (13")................... 1 36 |[523213 Hose, low pressure (4.3") ....... 1
16 522215 Hose, low pressure (4 1/4")..... 1 36 522218 Hose, low pressure (10") ........ 1
17 |403102 Hose, pump/motor (LH) .......... 2 37 823157 Shim...ccccovivvieiii, As Reqg'd.

Exmark black touch up spray paint - Gloss black
+ Use only for operation below 32° F(0°C)

* Use Teflon pipe sealant on pipe threads in reservoir & filter head

WWW.mymaowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

BLOWER PRIMARY and SECONDARY TRANSFER GROUP

ht -14 -
WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
BLOWER PRIMARY and SECONDARY TRANSFER GROUP

Ref, Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Req'd
1 522337 Panel,rear........ccccceeeiiiiineeenn. 1 40 513540 Rod, PTO (lower)........c.cco....... 1
2 522334 Panel, front.......................... 1 41 |806761 Pin, cotter1/8x3/4................. 5
3 522371 Impeller {(balanced)................. 1 42 1804761 Nut, jam 5/16-18 (LH) ............. 1
4 807014 Key, woodruff 1/4 x 7/8 #807 .. 4 43 1513705 Body, turnbuckle.................... 1
5 808502 Ring, retaining.................c....... 4 44 (513703 Rod, PTO (lower LH}.............. 1
6 513016 Bearing {flat O.D. w/oclr.)....... 4 45 (513034 Bearing, DU ... 4
7 513089 Sheave, blower....................... 1 45 1512261 Bellcrank, PTC........cccceeee 2
8 373034 Washer, swivel....................... 2 47 1805267 Washer5/8 ........................... 4
9 303327 Washer, 3/8 disc spring .......... 1 48 (513586 Rod, PTO (middle).................. 1
10 1800292 Screw, 3/8-16x1..............e. 1 49 513530 Rod, PTO (upper)....cccceeeiinnn, 1
11 (800285 Screw, 5/16-18x5................ 5 50 (512241 Handle, PTO......................... 1
12 800286 Screw, 5/16-18x6.................. 3 51 (303020 Grip, brake handle .................. 1
13 |800271 Screw, 5/16-18x3/4............... 8 52 (513059 Sheave, 550.D."B".............. 1
14 | 303334 Washer, disc spring 5/16 ........ 4 530 |803022 Setscrew, 5/16-18x5/8......... 2
15 322110 Beltguide ..o 4 54 (807506 Bolt, carriage 5/16-18 x 1........ 6
16 805005 Washer, lock5/16 ................... 1 56 |807503 Bolt, carriage 5/16-18 x 3/4..... 3
17 |809001 Nut, whiziock 5/16-18.............. 31 56 (523414 Sheave, 65""B"................... 1
18 (513110 Spacer, 5/16x4.....cccccevierene 5 57 1513020 Shaft, pump drive.................... 1
19 |512082 Pivot (transfer) ...................... 1 58 |[B00257 Screw, 1/4-20x 1-3/4 ............. 4
20 808511 Ring, retaining............c.cccoceee. 1 59 |805004 Washer,lock1/4..................... 4
21 (513588 Bearing, DU..........cccocceviriiienne 4 600 (803313 Set screw, 5/16-18 x5/8......... 4
22 512120 Control, transfer sheave.......... 1 61 [513210 Puiley, positive drive............... 1
23 |805258 Washer, 5/M16.......cccccevvieene 1 62 [807272 Key, 5mm Sq. x 25mm........... 2
24 1512727 Control assy (trnsfr. shv.)........ 1 63 (513079 Belt, drive (positive)............... 1
25 (513028 Spacer, transfer bearing ......... 1 64 (513221 Flange, pulley ......................... 2
26 |513092 Sheave, transfer...................... 1 65 |809012 Nut, whizlock 1/4-20 ............... 4
27 1512591 Sheave sub assy (transfer)..... 1 66 |513209 Pulley, drive (positive)............. 1
28 1513689 O"Ring, .799x.103................ 2 67 (513195 Tube, half (PTO shaft)............ 1
29 808521 Ringretaining......................... 2 68¢ 1803049 Set screw, 3/8-16 x 3/4........... 4
30 512096 Plate, transfer sheave............. 1 69 |513013 Housing, flange...........ccooeeee 6
31 |513564 Swivel, Beit tensioner............. 1 70 |513012 Bearing (w/lck cIr & stscrw) ... 3
32 |805263 Washer, 1/2........ccccceeevvinenenn, 1 71 523331 Jackshaft, PTO....................... 1
33 |806762 Pin,cotter 1/8 x1....ccovvvvevnnnins 4 72 512707 Bellcrank sub assy................. 2
34 |512570 Swingarm..........ccoooiiiieennn 1 73 |512706 Handle, PTO sub assy............ 1
35 800032 Bolt, tap3/8-16x3.................. 1 74 |522343 Support, bellcrank.................. 1
36 (513113 Spring, belttension ................. 2 75 |800276 Screw, 5/16-18x13/4............ 2
37 (811006 Zerk, 1/4-28..................ccoe.. 2 76 {800280 Screw, 5M16-18x51/2........... 1
38 523413 V-Belt"B", sz 43 (PRL)........... 1 77 523352 Standoff, bearing................. 6
39 (513037 V-Belt"B", sz 41.5(SEC))....... 1 78 523158 U-joint repairkit...................... 1

0 Use Pro-lock, nut type (Part No. 840022, .5 ml tube) on set screws.

Exmark black touch up spray paint - Gloss black

-15-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
DECALS

B HT QPLEATY WITMT
NICHLIRE JFLICTM 46
[RTIRE LXACE CMLICTIOL
SYSTEM W ALALE §6 WOT

L0370 SALSS CATORER SATRL

l\

17

B ComERCInN A4

{ 4,878,681
[ 4,541,864

X mark

MAY BE MADE UNDER ONE OR
MOAE OF THE FOLLOWING PATENTS:

OTHER PATENTS MAY BE PENDING

4,912,687
4,956,383

T aLE S

vt Gt wian, ¢ bl 14wes

PTG Pulini W,

SLAMS RAYT TTSPPOL — \27 25/ R

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 (513741 Deck Decal (44")................... 1 17 523384 Catcher Stripe Decal............... 2

513900 Deck Decal (52)........cc........... 1 18 (523382 Corner Stripe Decal LH........... 1
2 523376 Decal “Swash’.................... 2 * 1523383 Corner Stripe DecalRH........... 1
3 [513737 RHFender Decal.................... 1 19 1523380 LH Catcher Top Decal ............ 1
4 1403005 Deck DangerDecal................. 2 * [523381 RH Catcher Top Decal ........... 1
5 [513742 No StepDecal.............cc.......... 2 20 523378 RH Fender Stripe........cc.c....... 1
6 |513736 LHFenderDecal..................... 1 * 1523377 LHFender Stripe .................... 1
7 |513738 ConsoleDecal........................ 1 21 1523540 Decal, Danger......................... 1
8 513748 GuardDecal............ccccuvee. 2 22 |513747 Battery Decal.......................... 1
9 (303293 2 Minute Warning Decal.......... 2 23 |403080 PatentDecal.......................... 1
10 [513746 Muffler Decal........................... 2 24 (523324 Decal, blt ring (SD decks)....... 1
11 1513745 Engine Warning Decal ............ 2 25 513890 Decal, Hyd. Tank.................. 1
12 (513744 Seat Prop Decal...................... 1 26 303520 Decal, Tri-Vantage.................. 1
13 513739 Ignition Decal ......................... 1 27 |303508 Discharge Warning Decal....... 1
14 1513929 Drive Release Decal............... 1 28 (523322 Decal, blt rtng (RD decks) ...... 1
15 |523417 Decal, Commercial 44" ........... 1
16 403132 Decal, Commercial 52" ........... 1

* Not lllustrated.

www.mymowetparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
CASTER WHEEL

8

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Req'd.
1 513649 Cap,grease .................. 1 10 523007 WhI & tire assy, 13 x6.50-6.... 1
2 1808508 Ring, mng .......ccccoeeevveiveeenennn, 1 523008 Wheel ...l 1
3 513104 Bearing, ball ...............ccoco.... 2 523009 Tire, 13x6.50-6.........cccevveen. 1
4 |513009 Bearing, whl ... 2 11 |800335 Screw, 1/2-13x9.................... 1
5 805008 Washer, 1/2 ......ccccovvveeii . 1 12 1522016 Casterwldmnt......................... 1
6 1804509 Nut, 1/2-13 ..o, 1 13 (811006 Zerk, 1/4-28 (straight)............. 1
7 |809007 Nut, 3/8-16.................ccce. 4 14 |522006 Mount, caster w/zerk ............. 1
8 [522036 Casterwheelassy.................. 1 15 800298 Screw, 3/8-16 x2-1/2 ............ 4
9 |522011 Spacer widmnt, wheel............. 1

Exmark black touch up spray paint - Gloss black

Exmark red touch up spray paint - P/N 850337

-17 -

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Req'd
1 513370 Bolt, holddown........................ 2 22 513180 Actuator, seat switch .............. 1
2 |512320 Hold down, battery.................. 1 23 1809001 Nut, whizlock 5/16-18 ............. 2
3 |8052566 Washer, 1/4..................c.cc..... 4 24 522424 Mount, spring (seat)............... 1
4 1804255 Nut, nylock 1/4-20................... 2 25 523415 Spring, seat switch................ 1
5 |803727 Clip, .56100m.....c.occevivinn, 7 26 |800282 Screw, 5/16-18x7 Gr5.......... 1
6 |[543380 Insulator, battery (-)................ 1 27 523428 Harness, Wire.........ocooccvee.... 1
7 |603511 Key, ignition..................cccoc...... 1 28 | 303287 Tie, plastic {small)................. 4
8 1543391 Insulator, battery (+)............... 1 29 (513765 Grommet, 38 hale.................. 1
9 523282 Wire, batterv (-) to eng. blck.... 1 30 (513002 Battery, 12Volt....................... 1
10 |513762 Clip, .50loom ............ccooeeen. 2 31 513374 Meter, engine hours................ 1
11 1523279 Wire, battery (+) to sol. sw...... 1 32 543070 Switch, ignition........................ 1
12 543393 Insulator, solenoid................... 3 33 |513534 Bracket, PTO switch mount.... 1
13 (513075 Switch, 12V solenoid............... 1 34 543316 Module, safety interlock.......... i
14 800251 Screw, 1/4-20x5/8.................. 2 35 |816001 Fuse, blade type 20 AMP ....... 2
15 809012 Nut, whizlock 1/4-20............... 6 36 |800252 Screw, 1/4-20x3/4................ 4
16 {523281 Wire, sol. sw. to starter ........... 1 37 1800256 Screw, 1/4-20x1-1/2 ............. 1
17 |802002 Screw, sif. tap#10-32x1/2.... 7 38 |543084 Wire, starter solenoid.............. 1
18 |803028 Screw, #10-24 x5/8................ 9 39 |603434 Clip, fuseblock ....................... 1
19 |513051 Switch, NO. ..o 2 40 1805254 Washer, #12 ..., 7
20 1804252 Nut, #10-24 nylock.................. 9

21 1513152 Switch, NC. ... 2

Exmark black touch up spray paint - Gloss black
-18 -

WWW.mymowerparts.com




ELECTRICAL DIAGRAMS

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

«Sa HOLIMS NOLLINDI OL |

Gamrve LOGNT HoLA, QHMHL
w8 HOLIMS NOLLINOT OL— (aNncuo) aas L O R Y THOUOENNOD
: «O. HOLLMS NOLLINSI O N&4O XTIVINNON = 'O'N
(SEIMVIS) m W]

(T ENIONS) |A\ R Hu@@ll_

wLA VLS. 30 . NOw "HOLIAS AZD) TSITAT XOLIVY

1
«A. HOLIMS NOLLINOT Q,———- wT« HOLIMS NOLLINOI OL HEHOIVS S8Vi5 @ _%

WWW.mymowerparts.com

ﬂ:wufmu (JALEWHNOH HOI HOLIMS HENSSHEA 10)  JALIHM. SSENIVH INIONE OL
«NATHO, SSENYVH ENIONE OL



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z

EXPLORER

TURF RANGER

TURF TRACER HYDRO

TURF TRACER HP

VIKING 5-SPEED
VIKING HYDRO
METRO
SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. PART NO. 850434

INDUSTRIAL PARK BOX 808  (402) 223-4010

BEATRICE, NE. 68310 FAX (402) 223-4154 E
ALL RIGHTS RESERVED PRINTED IN U.S.A. @Ha .

MFG. C@. INC.

WWW.mymowerparts.com



